
THE CORPORATION OF THE TOWNSHIP OF WELLINGTON NORTH 
AGENDA OF REGULAR COUNCIL MEETING – SEPTEMBER 14, 2020 AT 7:00 P.M. 

VIA WEB CONFERENCING 
 

HOW TO JOIN 
Join from a PC, Mac, iPad, iPhone or Android device: 
Please click this URL to join. https://us02web.zoom.us/j/84773545654  
Or join by phone: 
Canada: +1 855 703 8985 (Toll Free) 
Webinar ID: 847 7354 5654 
International numbers available: https://us02web.zoom.us/u/kz2ExEbfQ 
 
 PAGE 

NUMBER 
CALLING TO ORDER  

  
ADOPTION OF THE AGENDA  

Recommendation: 
THAT the Agenda for the September 14, 2020 Regular Meeting of Council be 
accepted and passed. 

 

DISCLOSURE OF PECUNIARY INTEREST  

  
COUNTY COUNCIL UPDATE  

Steve O’Neill, County of Wellington Councillor, Ward 4  
[...]
approved by the County and Member Municipalities in 2010.  The main update to the Plan in 
2010 was the combination of eight Municipal Emergency Responses Plans into one.  There 
have been four amendments to the Plan since 2010 but a major review and update of the Plan 
has not occurred in the past 10 years.  Given the number of municipal responses to 
emergencies over the past several years, it is important to include or reinforce best practices to 
these responses into the Plan.  The following is a list of municipal emergency responses that 
have occurred since 2010: 
 

▸ 2011 Host Community Sandy Lake; 
▸ 2013 Ice storm (two separate events occurred, one in April and one in December); 
▸ 2015 Tornado that impacted the Municipalities of Mapleton, Minto and Wellington North; 
▸ 2016 Ice Storm that had a significant impact on the Township of Centre Wellington; 
▸ 2017 Flood events that had impacts across the County but significantly affected 

Mapleton and Minto.  Both Municipalities declared emergencies; 
▸ 2018 Spring Thaw event that cause flooding across the County; 
▸ 2019 Snow storm; and 
▸ 2020 COVID response.  

 

001



 
The following is a summary of the changes being proposed in the 2020 Emergency Response 
Plan. 
 

1) The Introduction Section has been expanded by adding emergency management 
programme elements and definitions for mitigation, prevention, preparedness, response 
and recovery.    

2) A new section has been added to better define and explain the Hazard Identification 
and Risk Assessment (HIRA) process required by the EMCPA.  In addition, the Hazard 
list in the Plan has been updated to reflect current risk profiles of the County and 
Member Municipalities. 

3) The Declaration Section has been updated and clarified. The section still references the 
applicable authority for declarations under the EMCPA, the requirements for notification 
and circulation of the declaration, and sections for Member Municipal declarations and 
County declarations.  A new sub-section to address the issuance of Municipal Orders 
has been added. 

4) Municipal Emergency Control Group Roles.  This section has been updated with the 
Municipal Emergency notification procedures for the Control Group.  The policies to 
establish a Joint Municipal Emergency Control Group remain the same. This has been 
an effective response model for the County and Member Municipalities since the 2011 
Host Community response between Wellington North and the County of Wellington.  
This section still contains the roles and responsibilities for individual control group 
positions, support staff and support agencies although some roles and responsibilities 
have been revised based upon consultation.  These include  

a. Fire 
b. Treasurers 
c. Water and Waste Water 
d. Public Health 
e. HR 
f. Local Hydro utilities 
g. Guelph Wellington Paramedic Services 

5) Incident Management System response has been updated.  The IMS flow charts have 
been updated along with some minor revisions to the role and responsibilities.  The 
Administration and Finance Section has been changed to reference a new section titled 
Financial Considerations. 

6) Financial Considerations combine all the financial policies in the Plan and includes them 
in one section.  The updated roles and responsibilities and the wording of this section 
was reviewed in consultation with the Treasurers. 

7) Emergency Social Services is a new section that includes the Evacuation Section of the 
Plan.  A separate Emergency Social Services Plan has been in place for many years.  
This section of the Plan addresses the areas of social services responsibilities for food, 
clothing, lodging, registration and inquiry and speaks to the relationship between 
Wellington County Social Services and the Canadian Red Cross through our current 
Memorandum of Understanding.  The Section also lists the 
Shelter/Reception/Warming/Cooling Centre locations by Municipality. 

8) A new section titled Protection and Care of Animals has been added. 
9) A new Debris Management Section has been added.  This section includes definitions; 

provides classification of debris and how to handle them; describes debris management 

002



operations; the role of Solid Waste Services in debris management; and an explanation 
of the legislative environment that can affect the management of debris. 

10) A new section titled Service Continuity has been added which speaks to the 
development of a Service Continuity programme for municipalities.  Development of 
Service Continuity Plans is not mandatory but is a recommended best practice.  The 
County of Wellington currently has a Service Continuity programme in place consisting 
of Department plans and opportunities for training and testing of the Plans.  A staff 
Committee oversees the Programme. 

11) The definitions and acronyms section has been updated and included as an appendix to 
the Plan.   This section of the Plan can be updated as needed to clarify current 
definitions and acronyms or add new ones. 

 
There have been some minor changes made to the Emergency Response Plan from 
comments provided after the Emergency Response Plan presentations. 
 

1) Section 8.1 amended to clarify control group and Emergency Operation Centre 
activations and clarified the introduction of the Recovery Section to clarify the 
establishment of a Recovery Committee. 

 
2) Some minor edits for very specific operational functions for municipalities such as the 

position of their EIO.  EMPCA regulations require the EIO to be appointed by Council 
and therefore we list the positions by municipality in the Emergency Response Plan. 

 
3) Update the Incident Management Flow Charts 

 
• Command Advisory is replaced with Head of Council/Mayor,  
• Operations Section updated by renaming the three subsections to include Public 

Works/Infrastructure, Emergency Services and Community Services which is 
further broken down to Recreation, Public Health and Economic Development 
and Tourism.   

 
These changes better reflect the operational response structure used by municipalities 
during CoViD. 

 
 

FINANCIAL CONSIDERATIONS 
 
None 
 

ATTACHMENTS 
 
None.  The By-law is included in this agenda in the By-law section. 
 
 
 
 
 
 

003



 STRATEGIC PLAN 2019 – 2022 
 

Do the report’s recommendations align with our Strategic Areas of Focus? 
 

  Yes   No   N/A 
 

Which priority does this report support? 
 
   Modernization and Efficiency   Partnerships 
   Municipal Infrastructure   Alignment and Integration 
 

 
Prepared By: Linda Dickson, Emergency Manager/CEMC 

Linda Dickson 
 

Recommended By: Michael Givens, Chief Administrative Officer Michael Givens 
 
 

004



Ontario Clean Water Agency – Minesing Well Supply System 
 

 
ANNUAL REPORT 

 

 
 

 

 

 

 

 

 
 

MOUNT FOREST 

WASTEWATER TREATMENT SYSTEM 
 
 
 

FOR THE PERIOD: 
JANUARY 1, 2019 – DECEMBER 31, 2019 

 
 
 
 
 
 

 
 

Prepared for the Township of Wellington North 
by the Ontario Clean Water Agency 

 

 
 

005



 

 

Table of Contents 
1. System Description .............................................................................................................................................1 

2. Monitoring Data and Comparison to Effluent Limits .........................................................................................1 

2.1 Sampling Frequency ...................................................................................................................................1 

2.2 Effluent Objectives and Effluent Limits ......................................................................................................2 

2.3 Comparison of Data to Effluent Objectives and Effluent Limits .................................................................5 

2.4       Additional Monitoring Parameters .............................................................................................................6 

2.5 Overview of Success and Adequacy of the Works; ....................................................................................6 

3. Operating Problems and Corrective Actions ......................................................................................................8 

4. Major Maintenance Activities ............................................................................................................................6 

5. Effluent Quality Assurance and Control .............................................................................................................7 

6. Calibration and Maintenance Procedures ..........................................................................................................8 

7. Efforts and Results Achieved in Meeting Effluent Objectives ............................................................................8 

8. Sludge Generation ..............................................................................................................................................9 

9. Complaints ....................................................................................................................................................... 10 

10. By-pass, Spill or Abnormal Discharge Events .............................................................................................. 10 

11. Additional Information ................................................................................................................................ 10 

 

Appendix A: Performance Assessment Report  

Appendix B: Sludge Haulage Summary & Sludge Quality Analysis 

Appendix C: Calibration Reports 

Appendix D: Process Flow Schematic 

  

006



 
C of A # 6134-73FHHU 
Annual Performance Report:  January 1, 2019 to December 31, 2019 
Township of Wellington North: Mount Forest Wastewater Treatment Plant 

Page 1 of 10 

 

1. System Description 
In November 2008, the Mount Forest Water Pollution Control Plant began operation.  The plant consists of a 
raw water pumping station, which used to be the old sewage treatment plant.  This flow now enters the new 
Influent Works building which contains a vertical bar screen, a washer screw compactor, a circular grit chamber 
complete with grit extraction equipment and blowers, and a grit dewatering screw all sized to accommodate the 
hydraulic peak flow rate of 15,000 m3/d.  This conventional wastewater plant uses diffused air supplied by two 
(2) duty aeration blowers and one (1) standby blower to supply its two (2) aeration tanks and supplements its 
phosphorous removal using alum.  The plant applies its coagulant aid prior to its two square final clarifiers which 
are fitted with sludge removal scrapers.  

Two final effluent single media filters including traveling backwash mechanism and return of backwash to the 
head of the aeration tanks follow the final clarifiers.  The effluent then flows though the ultraviolet disinfection 
system which consists of two banks, one duty and one standby, with each bank sized for the Peak Flow Rate. The 
plant is designed to remove suspended solids, BOD5, and phosphorus from the wastewater.  Chlorination of 
bypasses which are metered is done though a manual sodium hypochlorite drip into the existing chlorine 
contact chamber at the Raw Sewage Pumping Station. 

The sludge digestion and storage is located at the new site, and receives sludge from the Mount Forest WPCP 
and from the Arthur WPCP on an as need basis. Sludge treatment system consists of a five (5) tank aerobic 
sludge digestion system with a total storage volume of 3,951m3, equipped with coarse bubble diffusers, 
submersible mixers and supernatant decanting.  

An overview of Mount Forest Wastewater Treatment Plant can be found in Table 1: 

Table 1.  Mount Forest Wastewater Treatment Plant Overview 
Facility Name Mount Forest Wastewater Treatment Plant 
Facility Type Extended Air STP with Tertiary Treatment 
Plant Classification WWT II 
Works Number 120001381 
Design Capacity 2,818 m3/day 
Receiving Water South Saugeen River 
Certificate of Approval 6134-73FHHU  

2. Monitoring Data and Comparison to Effluent Limits 
As per Section 10.(5)(a) of C of A 6134-73FHHU, a summary and interpretation of all monitoring data and a 
comparison to the effluent limits outlined in Condition 7, including an overview of the success and adequacy of 
the Works is required.   

2.1 Sampling Frequency 

Both influent (raw sewage) and effluent are sampled on a regular basis.  The sampling types and frequencies are 
summarized in Table 2 and Table 3. The sampling frequencies meet the requirements set out in Section 9 of C of 
A 6134-73FFHHU. 

Table 2.  Influent (Raw Sewage) Monitoring – Sampling Frequencies 

Parameter Sample Type Frequency 
BOD5* 24-hour Composite Weekly 

Total Suspended Solids* 24-hour Composite Weekly 
Total Phosphorous* 24-hour Composite Weekly 

Total Kjeldahl Nitrogen* 24-hour Composite Weekly 
*Refer to Appendix A for monthly sample results. 

 

007



 
C of A # 6134-73FHHU 
Annual Performance Report:  January 1, 2019 to December 31, 2019 
Township of Wellington North: Mount Forest Wastewater Treatment Plant 

Page 2 of 10 

 

Table 3.  Effluent Sampling Monitoring – Sampling Frequencies 

Parameters Sample Type Frequency 
CBOD5* 24-hour Composite Weekly 

Total Suspended Solids* 24-hour Composite Weekly 
Total Phosphorous* 24-hour Composite Weekly 

Total Ammonia Nitrogen* 24-hour Composite Weekly 
Nitrate Nitrogen* 24-hour Composite Weekly 

E. Coli* Grab Weekly 
pH Grab (on-site) Weekly 

Temperature Grab (on-site) Weekly 
*Refer to Appendix A for monthly sample results. 

2.2 Effluent Objectives and Effluent Limits 

The effluent objectives as per Section 6 of C of A 6134-73FHHU for the Mount Forest Wastewater Treatment 
Plant are: 

Table 4.  Effluent Objectives as per Section 6 of C of A 6134-73FHHU 

Effluent Parameter Concentration Objective (mg/L) Loading Objective (kg/day) 
CBOD5 6.0   17.0 

Total Suspended Solids 10.0 17.0 
Total Ammonia Nitrogen 

Dec 01 to Apr 30 
May 01 to Nov 30 

 
4.0 
1.5 

 
11.3 
4.2 

Total Phosphorous 0.3 0.85 
Free Chlorine Residual 0 - 

E.Coli 100 CFU/100mL 
(Monthly Geometric Mean Density) 

- 

 

The effluent limits that are to be met as per Section 7 of C of A 6134-73FHHU for the Mount Forest Wastewater 
Treatment Plant are found in Table 5.  Any exceedance with the limits found in Table 5 constitutes a non-
compliance with C of A 6134-73FHHU. 

Table 5.  Effluent Limits as per Section 7 of C of A 6134-73FHHU 

Effluent Parameter Concentration Limit (mg/L) Loading Limit (kg/day) 
CBOD5 12.5 35 

Total Suspended Solids 12.5 35 
Total Ammonia Nitrogen 

Dec 01 to Apr 30 
May 01 to Nov 30 

 
6.0 
2.5 

 
17.0 
7.0 

Total Phosphorous 0.37 1.05 
Free Chlorine Residual 0.02 - 

E.Coli 200 CFU/100mL 
(Monthly Geometric Mean Density) 

- 

pH of the effluent to be maintained between 6.0 to 9.0, inclusive. 

 

  

008



 
C of A # 6134-73FHHU 
Annual Performance Report:  January 1, 2019 to December 31, 2019 
Township of Wellington North: Mount Forest Wastewater Treatment Plant 

Page 3 of 10 

 

2.3 Comparison of Data to Effluent Objectives and Effluent Limits 

Analytical and monitoring data for the Mount Forest Wastewater Treatment Facility is stored in OCWA’s data 
management system (WISKI). Annual and monthly averages for flows, CBOD5, BOD5, Suspended Solids, Total 
Phosphorous, Nitrogen-series and E.coli can be found in Appendix A.   A comparison of analytical data from 
effluent samples to the effluent objectives and effluent limits are shown in the tables below: 

Table 6.   

 CBOD5 
Monthly Average 

Concentration 
(mg/L) 

Within 
Objectives  
(6.00 mg/L) 

Within Limits  
(12.50 mg/L) 

Monthly 
Average Loading 

(kg/d) 

Within Objectives  
(17.00 kg/d) 

Within Limits  
(35.00 kg/d) 

January 2.00 Yes Yes 4.51 Yes Yes 
February 2.50 Yes Yes 5.83 Yes Yes 

March 2.75 Yes Yes 7.85 Yes Yes 
[...]
 “a tabulation of the volume of sludge generated, an outline of anticipated volumes to be generated in the next 
reporting period and a summary of the locations to where the sludge was disposed;” 

The table below shows a summary of sludge haulage for the 2019-2020 reporting period: 

Table 17: Sludge Haulage 

Date NASM # Volume Hauled (m3) Comments 

10/05/2019 n/a 90.00 Hauled by Saugeen Agri Service 

06/06/2019 W1007 801.00 Hauled by Wessuc 

07/10/2019 W2001 222.50 Hauled by Wessuc 

08/10/2019 W2001 534.00 Hauled by Wessuc 

25/11/2019 n/a 132.26 Hauled by Saugeen Agri Service 

19/12/2019 n/a 121.04 Hauled by Saugeen Agri Service 

17/01/2020 n/a 119.63 Hauled by Saugeen Agri Service 

24/02/2020 n/a 109.21 Hauled by Saugeen Agri Service 

08/04/2020 n/a 61.35 Hauled by Saugeen Agri Service 

09/04/2020 n/a 61.35 Hauled by Saugeen Agri Service 

14/04/2020 n/a 61.35 Hauled by Saugeen Agri Service 

16/04/2020 n/a 61.35 Hauled by Saugeen Agri Service 

 Total: 2375.04   

057



2019 - 2020 Annual Performance Report – Arthur WWTP – Township of Wellington North 
Period from: May 01, 2019 – April 30, 2020 

ECA 7654-BEMKVD  

Page 18 of 23 

 

 

Digested sludge produced at the Arthur Wastewater Treatment Plant is land-applied in accordance with the 
Nutrient Management Act 2002 and Ontario Regulation 267/03. Additional sludge haulage is directed towards 
Lystek International Inc., located in Dundalk, Ontario. This facility converts biosolids into “market ready” 
fertilizer products. 

Grab samples of digested (aerobic) sludge are collected and tested as per these guidelines.  During the reporting 
period, sludge sample analysis was carried out by SGS Lakefield Research Limited.  A summary of sludge sample 
results is provided in Appendix F.  

Two haulers were used during the 2019 – 2020 reporting period: 

 Wessuc Environmental Services Inc. - Certificate of Approval: Waste Management System #1603-4LGJBN 

 Eden Environmental Services Ltd. -  Certificate of Approval: Waste Management System #9566-6HYKC3 

The Certificate of Approval for the Mount Forest Sludge Storage Facility #7965-5EKNUW allows the storage of 
sludge from the Arthur WWTP. There was no sludge stored at the Mount Forest facility for this reporting period. 

Trending sludge production can be seen in Figure 1. Please note: the reporting year noted on the X-axis is the 
first year of the reporting period, meaning 2019 would include the period from May 2019 to April 2020. 

Based on the design flow, predicted sludge haulage, average wastewater quality and a linear regression with an 
R2 value of 67.73%, the anticipated volume to be generated in the next reporting period is approximately 
2443.20 m3.  

 

 

Figure 1: Arthur WWTP Sludge Haulage Trending 

 

 

y = 297.81x - 599133
R² = 0.6773

0

500

1000

1500

2000

2500

2014 2015 2016 2017 2018 2019 2020

Sl
u

d
ge

 V
o

lu
m

e
 (

m
3
)

Year

Arthur WWTP Sludge Haulage Volumes

058



2019 - 2020 Annual Performance Report – Arthur WWTP – Township of Wellington North 
Period from: May 01, 2019 – April 30, 2020 

ECA 7654-BEMKVD  

Page 19 of 23 

 

12. Community Complaints 
ECA 7654-BEMKVD, Section 13 (4)(k): 

 “a summary of any complaints received any steps taken to address the complaints;” 

There is a standard operating (SOP) in place that outlines the steps required for receiving and addressing 
community complaints. All complaints are to be discussed and/or investigated, and resolved as required.  The 
community complaint is logged in detail in the facility logbook and then various details are entered into OCWA’s 
electronic database system “OPEX.” This database contains the history of all complaints with the relevant 
information enclosed.  

There was one complaint registered for the Arthur WWTP during the 2019 - 2020 reporting period: 

 August 12, 2019 – A strong odour was described by the resident, to which the wastewater plant was 
suspected to be the source. The responding Operator noted no odours at the plant during the time of 
the complaint. Upon further investigation, the source of the odour was likely the Chicken Farm and/or 
All Treat Farms, located close to the resident’s home. Resident was satisfied with the response. 
 

Please see Appendix G for the full OPEX Report 

 

13. By-pass, Spill or Abnormal Discharge Events 
ECA 7654-BEMKVD, Section 13 (4)(l): 

 “a summary of all By-pass, Overflows, other situations outside Normal Operating Conditions and spills within the 
meaning of Part X of EPA and abnormal discharge events;” 

13.1 By-pass events 

 
There were no by-pass events during the reporting period. 

13.2 Overflow events 

Two overflow events were noted during the reporting period: 
 
January 13, 2020 – Fredrick Street Pump Station overflow event due to heavy precipitation with untreated 
sewage. Approximately 783.0 m3 was overflowed from the station over a 15 hour duration. Continuous 
monitoring of the situation, chlorine pucks, and a VAC truck was used to control the overflow. Overflow was 
sampled as required. 
 
March 12, 2020 – Fredrick Street Pump Station overflow event due to heavy precipitation with untreated 
sewage. Approximately 313.2 m3 was overflowed from the station over a 6 hour duration. Continuous 
monitoring of the situation, chlorine pucks, and a VAC truck was used to control the overflow. Overflow was 
sampled as required. 
 
All overflow events were reported to SAC and the MECP. 

Please see Appendix H for the full OPEX Report 

059



2019 - 2020 Annual Performance Report – Arthur WWTP – Township of Wellington North 
Period from: May 01, 2019 – April 30, 2020 

ECA 7654-BEMKVD  

Page 20 of 23 

 

13.3 Spills 

 
There were no spills during the reporting period. 

13.4 Abnormal Discharge Events 

 
There were no abnormal discharge events during the reporting period. 

 

14. Notice of Modifications 
ECA 7654-BEMKVD, Section 13 (4)(m): 

 “a summary of all Notice of Modifications to the Sewage Works completed under Paragraph 1.d. of Condition 
10, including a report on status of implementation of all modification;” 

There were no Notice of Modifications under Schedule B, Section 1 submitted during this reporting period. 

14.1 Modification Completion Reports 
There were no modifications completed under Schedule B, Section 3 during this reporting period. 

 

15. Conformance with Procedure F-5-1 
ECA 7654-BEMKVD, Section 13 (4)(n): 

 “a summary of efforts made to achieve conformance with Procedure F-5-1 including but not limited to projects 
undertaken and completed in the sanitary sewer system that result in overall Bypass/Overflow elimination 
including expenditures and proposed projects to eliminate Bypass/Overflows with estimated budget forecast for 
the year following that for which the report is submitted;” 
 
 
Sanitary Sewage Pumping Stations 
Frederick Street Pumping Station and Forcemain 
Upgrade to the existing Frederick Street Pumping Station having a firm capacity of 110 L/s, located at 176 
Frederick Street West, comprising; 

 Construction of a new wet well having dimension of 5.5m x 5.3m x 7.2m, having an active storage 
volume of 90 m3, equipped with three variable speed controlled sewage pumps, two for duty and one 
for standby, each with a rated capacity of 55 L/s under 30m TDH, discharging through a common header 
to Arthur Wastewater Treatment Plant through an existing 755m long 250mm diameter forcemain, 
complete with a MCC, a new PLC based control system, high level floats and alarms; 

 Conversion of existing wet well in to a bypass chamber, complete with one (1) sewage drain pump, 
located in the existing wet well, with a capacity of 10 L/s under 8m TDH, receiving sewage overflow from 
the inlet sewer under extreme flow events with an Emergency Overflow to the Conestogo River; 

 
 
 

 

060



2019 - 2020 Annual Performance Report – Arthur WWTP – Township of Wellington North 
Period from: May 01, 2019 – April 30, 2020 

ECA 7654-BEMKVD  

Page 21 of 23 

 

Arthur Wastewater Treatment Plant (WWTP) 
Equalization Tank (to be upgraded to Extended Aeration Plant B during Phase 2) 

 Construction of the equalization tank 1 (to be used as the future secondary treatment/extended 
aeration tank during Phase 2), having a total capacity of 2,100 m3, and operated in a manner to allow 
the flows entering the secondary treatment in Phase 1 to be reduced to 5,270 m3/d, comprising of two 
cells and a central future secondary clarifier tank, receiving diverted peak flow through a weir located in 
the headworks building outlet pipe under peak flow conditions, complete with a sewer line connecting a 
new hopper adjacent to the existing Headworks to a new Headworks channel upstream of Plant B; 

 One (1) submersible drain pump, to be located in a precast manhole (to be converted to a scum 
collection pit and transfer pump in Phase 2), connected to the equalization tank, with a capacity of 10 
L/s under a TDH of 8m, discharging to Headworks channel; 
 

Proposed Works - Phase 2 
 
Inlet Works 

 Diversion of existing sanitary Sewers from Preston Street to the new Headworks building of sewage 
treatment plant; 

 Diversion of existing sanitary sewage forcemain from Frederick Street Sewage Pumping Station in to the 
new Headworks building of sewage treatment plant; 

 
Headworks Building 
Inlet Channels 

 One (1) duty inlet channel 0.8m wide, 1.2m deep, equipped with an inclined mechanically cleaned 
screen with 6mm spacing, designed to handle an average daily flow of 2,300 m3/d and a maximum daily 
flow of 12,700 m3/d, equipped with washer/compactor conveyor for screenings, complete with 
diffusers for intermittent channel aeration; 

 one (1) back-up channel 0.8m wide, 1.2m deep, equipped with an inclined manual bar screen having 
50mm spacing, complete with diffusers for intermittent channel aeration; 

 
Grit Removal 

 A Grit removal system with by-pass capability, comprising of a Vortex Grit Tank 2.5m in diameter with a 
0.37 kW vortex drive, a Vortex Grit Classifier Unit designed for a peak flow rate of 12,700 m3/d, 
screenings/grit disposal bin in the Screen room; 
 

Flow Channels and Parshall Flume 

 Two flow splitting channels, complete with flow control weirs and two Parshall Flume flowmeters, one in 
each channel, downstream of the Vortex Tank, with duty channel discharging to the existing and new 
treatment units (Plant A and Plant B); 

 
The increased capacity and upgrade to the Sewage Pump Station will aid in directing influent flows to the plant 
more effectively and efficiently. In addition to having an additional pump and all pumps being upsized with 
Variable Frequency Drives (VFD) this will allow the pumps to adjust to the required pumping speeds in 
increments as needed, increasing overall pump efficiency. This upgrade will further reduce the chance potential 
future bypass/overflow events through increased reliability and capacity. This Project is anticipated to be 
complete in 2020. 
 

061



2019 - 2020 Annual Performance Report – Arthur WWTP – Township of Wellington North 
Period from: May 01, 2019 – April 30, 2020 

ECA 7654-BEMKVD  

Page 22 of 23 

 

During high flow events, the increased flows from the pump station will be split at the head of the plant and will 
allow part of the flow to go through treatment and a portion to be captured in the equalization tank to not 
overwhelm the treatment system and be pumped back to the Headworks at a later time. 
 
There are no estimated budget forecasts at this time as the current construction upgrades will mitigate the 
bypass/overflow events at the plant and at the pump station. 

16. Construction and Commissioning Schedule Updates 
ECA 7654-BEMKVD, Section 13 (4)(o): 

 “any changes or updates to the schedule for the completion of construction and commissioning operation of 
major process(es)/equipment groups in the Proposed Works;” 

Arthur Wastewater Treatment Plant Expansion Project 

Q4 – December 2019 

Sanitary Pumping Station Frederick Street Site 
Work Performed 
1. WCCI mobilized to the Pumping Station site the week of September 16th and performed locates, removed existing fence 
and installed construction fencing. 
2. The first site activities were to install MH11 and CB10, as well as sewer and storm pipes. 
3. Excavation for the Pumping Station began the week of September 23rd and the shoring was installed. 
4. Construction halted at the Pumping Station for a few weeks while WCCI worked on their Dewatering 
Plan. 
5. Dewatering measures were implemented the week of October 21st and tying of rebar for the base slab commenced. 
6. Base slab concrete pour was completed with no issues and tying of rebar for the walls commenced. 
7. The concrete pour for the Pumping Station walls was completed with no issues and damp proofing application began. 
Immediately Upcoming Work 
1. Dewatering will continue. 
2. Damp proofing and backfilling will be completed. 
3. Shoring and forming for the top slab of the pump station will begin. 
4. General site cleanup and tarping will be performed prior to holidays. 
5. WCCI offsite from December 23rd to January 3rd. 
 

Waste Water Treatment Plant Preston Street Site 
Work Performed 
1. Site preparation began at the WWTP the week of October 7th with layouts, modular fencing and silt fencing installation 
and electrical hook-ups to the temporary trailers. 
2. Excavation of the driveway followed along with compaction of fill and granular. Compaction testing has been periodically 
performed by CMT. 
3. Tree and stump removal was completed on the east side of the site. 
4. Structural modifications were made to the existing basement wall to accommodate the new chemical containment wall. 
5. Formwork was fabricated and installed for the chemical containment wall. 
6. Excavation began for the exterior Alum Tank pad foundation. 
7. Excavation began for the 300mm storm piping. 
Immediately Upcoming Work 
1. Work on underground piping will continue. 
2. Work will continue for alum tank including excavation, pouring footings and curb, and forming and rebar tying for walls. 
3. General site cleanup and tarping will be performed prior to holidays. 
4. WCCI offsite from December 23rd to January 3rd. 
 
 

062



2019 - 2020 Annual Performance Report – Arthur WWTP – Township of Wellington North 
Period from: May 01, 2019 – April 30, 2020 

ECA 7654-BEMKVD  

Page 23 of 23 

 

Q1 – April 2020 

Sanitary Pumping Station Frederick Street Site 
Work Performed 
1. Blowers arrived onsite and were moved into the basement. 
2. Installation, testing, training and startup were completed for the first digester blower, BL302. 
3. WCCI was offsite for two weeks in March. 
4. WCCI performed cleanup work and inspected silt fencing upon re-mobilization to site in April. 
5. Installation of underground services continued, including piping, catch basins and sanitary manholes. 
6. Stripping of topsoil and backfill of Granular B was completed for the driveway. 
7. Excavation for the Equalization Tank began. 
8. Mechanical installation of the air discharge header and the first aeration blower began, BL203. 
9. Demolition began for the existing alum system. 
Immediately Upcoming Work 
1. Excavation for the Equalization Tank will be completed, and concrete work will begin. 
2. Excavation for the new Alum containment structure will be completed, and concrete work will begin. 
3. Aeration and digester blower installation will continue. 
4. Valve installation will be completed in the lagoons. 
 

Wastewater Treatment Plant Preston Street Site 
Work Performed 
1. Shingles were stripped from the existing Pumping Station roof and ice and water shield was installed. 
2. Concrete pours for the new station were completed, including benching. 
3. Hatches were installed prior to the roof concrete pour. 
4. The FRP landing, access ladder and pump bases were installed in the new station. 
5. Process piping was installed in the new station by the end of February. 
6. There was no notable work performed at the pumping station in March. 
7. WCCI performed cleanup work and inspected silt fencing upon re-mobilization to site in April. 